
SECTION A-A 

VIEW C 

SECTION E-E 

SECTION G-G 

VIEW B 

SECTION D-D 

SECTION F-F 

DETAIL J 

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

State

Description

Date Name

Date Name

Drawn

Checked

Standard

Changes

Dimensions

Weight

Catalog No.General
Tolerance

Material

Drawing No.

Moledet ,M.P.Gilboa 19130, Israel
Tel :972-4-6531104, Fax.:972-4-6532505

ENVIRONMENTAL TECHNOLOGIES

`IT

Kg

Batch No. Edition

1-MCM1-1

SHREDDER

12/22/2003 ELENA

YURI

 

12/28/2003

 

1 
A1

  108

 743x570x168

 M1SZ0000 14/2

 6 

A

A

Parts List

ITEM TITLE QTY STANDARD DIMENSIONS PART NUM CAT  No

1 HOUSING (Machining) 1   1-MCM1-2 M1SL0100

2 FRONT COVER (Mach) 1   2-MCM1-1 M1SZ0200

3 LONG AXLE 1   3-MCM1-1 M1S00300

4 SHORT AXLE 1   3-MCM1-2 M1S00400

5 BEARING BLOCK(Mach) 1   3-MCM1-3 M1SL0500

6 GEAR SUPPORT 1   3-MCM1-4 M1SA0012

7 MOTOR AXLE 1   3-MCM1-6 M1SJ0013

8 RIGHT STAND (Mach) 2   3-MCM1-13  

9 LEFT STAND (Mach) 2   3-MCM1-14  

10 TOOTHED GEAR 47 1   4-MCM1-1 M1SH0001

11 TOOTHED GEAR 48 1   4-MCM1-2 M1SH0002

12 LOCK WASHER 1   4-MCM1-3 M1SI0003

13 DISTANCE SLEEVE 1   4-MCM1-4 M1SI0600

14 SLEEVE 8   4-MCM1-5 M1SK0004

15 LOCK WASHER 2   4-MCM1-6 M1SI0005

16 BEARING CAP 2   4-MCM1-7 M1SQ/R0006

17 CUTTER (Grinding) 32   4-MCM1-8 M1S00700

18 HOLDER 2   4-MCM1-11 M1SN0009

19 DISTANCE SLEEVE 1   4-MCM1-12 M1SI0010

20 SLEEVE 2   4-MCM1-14 M1S00900

21 TOOTH 31   4-MCM1-24  

22 COLLAR 32   4-MCM1-26  

23 PLATE 1   4-MCM1-29  

24 PLATE 1   4-MCM1-30  

25 CONE 1   4-MCM1-31  

26 TOOTH 1   4-MCM1-34  

27 RETAINING RING 3 DIN 471 ¢40   

28 WASHER 16 DIN 125 A ¢8   

29 WASHER 8 DIN 125 A ¢8 COPPER   

30 WASHER 10 DIN 125 A ¢10 COPPER   

31 SPRING WASHER 4 DIN 127 B ¢6   

32 SPRING WASHER 8 DIN 127 B ¢8   

33 SPRING WASHER 1 DIN 127 B ¢10   

34 SPRING WASHER 2 DIN 127 B ¢12   

35 SPRING WASHER 1 DIN 127 B ¢16   

36 SCREW 10 DIN 7991 M6  x  12   

37 SCREW 4 DIN 912 M6 x 16   

38 BOLT 8 DIN 933 M8  x 25   

39 BOLT 8 DIN 933 M8x40   

40 BOLT 10 DIN 933  M10  x 20   

41 BOLT 1 DIN 933 M10  x 30   

42 BOLT 2 DIN 933  M12  x 60   

43 BOLT 1 DIN 931 10.9 M16x220   

44 NUT 8 DIN 934 M8   

45 NUT 4 DIN 439B    C

l.04

M20x1.5   

46 HEX HEAD SCREW        

PLUG

2 BN 1071 M16x1.5   

47 GREESE NIPPLE 2 DIN 3402 1/8" B.S.P.   

48 BALL BEARING 1 SKF ¢40x¢80x18  6208-RS1

49 ROLLER BEARING 2 SKF ¢25x¢52x18  22205CC

50 ROLLER BEARING 2 SKF ¢40x¢80x23  22208CC

51 ROLL PIN 8 DIN 7346 ¢12 x 20   

52 KEY 2 DIN 6885B 12x8x36   

53 KEY 1 DIN 6885A 12x8x63   

54 O-RING 2 ALMOG ¢25.12x¢1.78  B.S.REF22

55 O-RING 1 ALMOG ¢41.00x¢1.78  B.S.REF30

56 O-RING 2 ALMOG ¢247.33x¢2.62  B.S.REF178

57 O-RING 2 ALMOG ¢506.81x¢5.33  B.S.REF389

58 SEAL 2 SEAL JET ¢50x¢63x18  R4(S-Ecopur)

59 SEAL 2 SEAL JET ¢52x¢65x18  R4(S-Ecopur)

60 SEALING RING 2 BN 1079 ¢12   

61 SHAFT SEAL 48 1 SIMRIT ¢48x¢65x8 BAD  

62 GEAR OIL 650CC "SHELL" (OR EQUAL)  OMALA         

CCP680

63 GREASE (IN BEARING   

 CAPS)

60CC "SHELL" (OR EQUAL)  RETINAX LX

C

E

E

G

G

B

D

D

F
F

J

LOCTITE 270
OR EQUAL

57

5657

3

48

43

56

19

25

27 7

23 22 17 24 54 5

49

16

47

15

20 5958

1

2

6 26 21 18 8

29

14

57 56

27

46 38 29

52

37

53

8

9 9

38

51

40

30

50

60

1

6

42

58

11

52

12

41

36

9

8

4246 38 29

4

19

4861

55

13

50

27

18

21

46

2
5

250

39

530

168( )

570( )

743( )

10

45

39

283244

34

35

31

33

62

63


